Jeep Wrangler Forum banner

1 - 4 of 4 Posts

·
Registered
Joined
·
891 Posts
Discussion Starter #1
Picked some up off CL today. Hardware not included. Nut size for the pinch seam anyone? Body bolt size as well? Do I need washers?Greatly appreciate some help!
 

·
Registered
Joined
·
1,542 Posts
The nut size was 10mm. They used washers. I do not remember if it was fine or course though. The body bolts were 18mm. You will use the ones already under the jeep.
 

·
Registered
Joined
·
219 Posts
For a 2DR, 2007-2011:

(4) BOLT AND WASHER, Hex Head, M8X1.25X25.00
(4) U-NUT, M8x1.25
(8) NUT AND WASHER, Hex, M6X1.00

For the Unlimited its:

(6) BOLT AND WASHER, Hex Head, M8X1.25X25.00
(6) U-NUT, M8x1.25
(12) NUT AND WASHER, Hex, M6X1.00

I also found that you need oversized washers for the smaller M6x1.00 bolts as some of the body holes are kind of big. If you have a 2012+, you dont need the U-Nuts, as the holes in the body are threaded (they are covered by tape and some silicon....but they are already threaded)..
 
1 - 4 of 4 Posts
Top